HG1800 Series Electric Generator - General Assembly

Rendered by LeadVenture, Inc.



Ref #

1

2 0064143
3 0000901.01
4 0063918
5 0063919
6

7 0041483
8 0063911
9 0063917
10

11 0064045
12 0040832
13 0063912
14

15 0063916
16 0063914
17 0062015
18 0047937
19 0063922
20 0048586
21 0063490
22 0049846
23 0047774
24 0062007
25 0064005
26 0062020
27

28 0064479
29

31 0050144
32 0062673
33 0050298
34 0008854
35

36 0062093
39 0064002
40 0063913
41 0062021
42 0049071
43 0051367.01
44 0049920
45 0035857
46 0055955
47 0062197

Part #

Engine Subaru
Engine Adapter
Bolt Whz 5/16-24 x 5/8
Stator
Rotor
Washer, Lock 5/16
Bolt, Rotor 5/16-24 x 5-3/4
Assy, Stator Bracket
Endbell
Bolt, Hex HD 1/4-20 x 3.25
Screw, Torx T30 1/4-20 x 3.50
Nut, Nyloc 1/4-20
Assembly, handle bracket
Washer, flat 1/4
Panel, recoil
Bracket, recoil
Screw, Torx T30 1/4-20 x .63
Washer, fender
Muftler
Spacer
Screw, Torx T30 1/4-20 x 1.25
Clip
Foot, Rubber 106-W
Screw, Torx T30 1/4-20 x 1.50
Panel, wired
Screw #6-19 x .50
Assy, Fuel Tank
Cap, Fuel
Bolt, Hex 1/4-20 x 1-1/4
Bolt, Whz 1/4-20 x 3/8
Fuel bushing
Switch, rocker
Lug, Ground
Bolt, Hex 1/4-20 x 1-1/2
Washer Nylon .25 ID
Panel Side Cover
Shield, Muffler
Screw, Torx T20 #10-24 x .50
Circuit Breaker, 20A
Fuel Filter
Fuel Shut Off, Inline
Clamp, Hose 1/2"
Screw CRPH #10-24 x .50
Bushing, breather

e e e < T N T N T e O e S S S G

—_—
N

e O T e T e e e < R S s S S e e e S S N0 e e e T " e ' T O T NG T S =

Description
Note A

Note B

Note B

Note B

Note C

Note B

Note B



Ref #

48
49
50
53
54

0061835
0051251
0048677
0061992
0063921

Part #
Assembly, duck bill fuel valve

Capacitor
Bridge Diode
Assembly, Battery Cable
Assembly, Fuel line
Operator's Manual
Risk of Fire Danger Label
Starting Label
Danger Hang Tag
Large Danger Label
Cord Warning Label
Logo Label (Front)
Hot Surface/Ground Warning Label
Indoor Use Danger Label
Logo Label (Side)

— e e ek e e e e ek e e e e e

Description



